
Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

Dortim 20mg/ml + 5mg/ml EyeDropsSolution

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Each mill ilit re contains20mg of dorzolamideasdorzolamidehydrochlorideand5 mgof timolol astimolol maleate.

Excipients
Each ml contains0.075mgbenzalkonium chloride.

For a full li st of excipients,seesection6.1.

3 PHARMACEUTICAL FORM

Eyedrops,solution.
Colourless,clear,viscoussolution,freefrom visible particles.

4 CLINICAL PARTICULARS

4.1 Therapeutic Indications

This medicinalproduct is indicatedin thetreatment of elevatedintra-ocular pressure(IOP) in patientswith open-angle
glaucomaor pseudo-exfoliativeglaucomawhentopical beta-blockermonotherapyis not sufficient.

4.2 Posology and method of administration

Thedoseis onedropof Dortim in the(conjunctival sacof the)affected eye(s)two timesdaily.
If anothertopicalophthalmic agentis beingused,Dortim and theother agentshouldbeadministeredat leastten
minutesapart.
Patientsshouldbeinstructedto washtheir handsbeforeuseandavoidallowing thetip of thedispensingcontainer to
comeinto contactwith theeyeor surroundingstructures.
Patientsshouldalsobeinstructedthatocular solutions,if handledimproperly, canbecomecontaminatedby common
bacteriaknownto causeocular infections.Seriousdamageto theeye andsubsequentlossof visionmayresultfrom
usingcontaminatedsolutions.

Usage instructions
1. Beforeusingthemedicationfor thefi rst time,besurethetamperseal is unbroken.
2. To open thebottle, unscrewthecap.
3. Til t your headbackandpull your lowereyelid downslightly to form a pocket betweenyour eyelid

andeye.
4. Invert thebottle, andpresslightly on thesidesof thebottle until asingledropis dispensedinto the

eyeasdirectedby yourdoctor.DO NOT TOUCHYOUR EYE OR EYELID WITH THE DROPPERTIP.
5. Repeatsteps3 & 4 with theothereyeif instructedto dosoby your doctor.
6. Replacethecapby turninguntil it is fi rmly touching thebottle.
7. Thedispensertip is designedto provideapre-measureddrop;therefore, donot enlargetheholeof

thedispensertip.

Paediatric use
Efficacy in paediatricpatientshasnotbeenestablished.
Safetyin paediatric patientsbelow theageof two yearshasnot been established.(For information
regardingsafety in paediatric patients≥2 and < 6 yearsof age,seesection 5.1).
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4.3 Contraindications

This medicinalproduct is contra-indicatedin patients with:

• hypersensitivity to oneor bothactive substancesor to anyof theexcipients
• reactiveairwaydisease, includingbronchial asthma or ahistory of bronchial asthma,or severechronic

obstructivepulmonary
• sinusbradycardia,second- or third-degreeatrioventricularblock, overtcardiacfailure,cardiogenic

shock
• severerenalimpairment(CrCl < 30ml/min) or hyperchloraemic acidosis

Theabovearebasedon thecomponentsandarenotuniqueto thecombination.

4.4 Special warnings and precautions for use

Cardiovascular/respiratory reactions
As with othertopically-appliedophthalmicagents,theactive substancesmay beabsorbedsystemically.Thetimolol
componentis abeta-blocker.Therefore,thesametypesof adversereactionsfoundwith systemic administration of
beta-blockersmayoccurwith topicaladministration, includingworseningof Prinzmetal'sangina, worseningof severe
peripheralandcentral circulatorydisorders,andhypotension.
Becauseof thetimolol maleatecomponent, cardiac failure shouldbeadequately controlledbeforebeginningtherapy
with Dortim. In patientswith a historyof severecardiac disease,signsof cardiacfailureshouldbewatched for and
pulserates shouldbechecked.
Respiratoryreactionsandcardiacreactions,includingdeathdueto bronchospasmin patientswith asthmaandrarely
deathin associationwith cardiacfailure,havebeen reportedfollowing administrationof timolol maleate.

Hepatic impairment
Dortim hasnot beenstudiedin patientswith hepatic impairmentand thereforeshouldbeusedwith cautionin such
patients.

Immunology and hypersensitivity
As with other topically-applied ophthalmic agents,the activesubstancesmay be absorbed systemically. Dorzolamide
contains a sulphonamidogroup,which also occursin sulphonamides.Therefore the sametypesof adversereactions
found with systemic administration of sulphonamides may occur with topical administration. If signs of serious
reactionsor hypersensitivityoccur,discontinueuseof this preparation.
Localocularadverseeffects,similar to thoseobserved with dorzolamidehydrochloride eyedrops,havebeenseenwith
Dortim. If suchreactionsoccur, discontinuationof Dortim should beconsidered.
While takingβ-blockers,patientswith ahistory of atopyor a historyof severeanaphylactic reactionto avarietyof
allergensmaybemorereactiveto accidental, diagnostic, or therapeutic repeatedchallengewith suchallergens.Such
patientsmaybeunresponsiveto theusual dosesof epinephrineusedto treat anaphylacticreactions.

Concomitant therapy
Thefollowing concomitantmedicationis not recommended:
− dorzolamideandoral carbonicanhydraseinhibitors
− topicalbeta-adrenergicblockingagents.

Withdrawal of therapy
As with systemicbeta-blockers, if discontinuationof ophthalmic timolol is neededin patientswith coronaryheart
disease,therapyshould bewithdrawn gradually.
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Additional effects of beta-blockade
Therapywith beta-blockersmaymaskcertainsymptomsof hypoglycaemia in patientswith diabetesmellitusor
hypoglycaemia.
Therapywith beta-blockersmaymaskcertainsymptomsof hyperthyroidism.Abruptwithdrawalof beta-blocker
therapymayprecipitateaworseningof symptoms.
Therapywith beta-blockersmayaggravatesymptomsof myasthenia gravis.

Additional effects of carbonic anhydrase inhibition
Therapywith oral carbonicanhydraseinhibitorshas beenassociatedwith urolithiasisasa resultof acid-base
disturbances,especiallyin patientswith aprior historyof renal calculi. Althoughnoacid-basedisturbanceshavebeen
observedwith Dortim, urolithiasishasbeenreported infrequently. BecauseDortim containsa topicalcarbonic
anhydraseinhibitor thatis absorbedsystemically, patientswith a prior historyof renalcalculimaybeat increasedrisk
of urolithiasiswhile usingDortim.

Other
Themanagementof patientswith acuteangle-closureglaucomarequirestherapeuticinterventionsin additionto ocular
hypotensiveagents.Dortim hasnotbeenstudied in patientswith acuteangle-closure glaucoma.
Cornealoedemaandirreversible cornealdecompensation havebeenreportedin patientswith pre-existingchronic
cornealdefectsand/or ahistoryof intra-ocularsurgerywhile usingdorzolamide.Topical dorzolamideshouldbeused
with cautionin suchpatients.
Choroidaldetachmentconcomitantwith ocularhypotonyhavebeen reported afterfiltration procedureswith
administrationof aqueoussuppressanttherapies.
As with theuseof otherantiglaucomaagents,diminishedresponsivenessto ophthalmic timolol maleateafterprolonged
therapyhasbeenreportedin somepatients.However, in clinical studiesin which164patientshavebeenfollowed for
at leastthreeyears,nosignificantdifference in meanintra-ocular pressurehasbeenobservedafterinitial stabilisation.

Contact lens use
Dortim contains the preservative benzalkonium chloride, which may causeeye irritation. Avoid contactwith soft
contact lenses. Remove contact lenses prior to application and wait at least 15 minutes before reinsertion.
Benzalkoniumchlorideis knownto discoloursoft contact lenses.

Paediatric use
Seesection5.1.

4.5 Interaction with other medicinal products and other forms of interaction

Specific interactionstudieshavenot beenperformedwith Dortim.

However, thepotential existsfor additiveeffectsandproduction of hypotensionand/ormarkedbradycardiawhen
timolol maleate ophthalmicsolutionis administeredtogetherwith oral calcium channelblockers,catecholamine-
depletingor beta-adrenergicblockingagents,antiarrhythmics (includingamiodarone),digitalis glycosides,
parasympathomimetics,narcotics,andmonoamineoxidase(MAO) inhibitors.
Potentiatedsystemic beta-blockade (e.g., decreased heart rate, depression)has been reported during combined
treatmentwith CYP2D6inhibitors(e.g.quinidine, SSRIs)andtimolol.

AlthoughDortim alonehasli ttle or no effect on pupil size, mydriasisresulting from concomitantuseof ophthalmic
timolol maleate andepinephrine(adrenaline) hasbeenreported occasionally.
Beta-blockersmayincreasethehypoglycaemic effect of antidiabetic agents.
Oral beta-adrenergicblocking agentsmay exacerbatethe reboundhypertensionwhich can follow the withdrawal of
clonidine.

In clinical studies,Dortim wasusedconcomitantly with thefollowing systemic medicationswithout evidenceof
adverse interactions:ACE-inhibitors,calciumchannelblockers,diuretics,non-steroidal anti-inflammatory drugs
includingaspirin,andhormones(e.g.oestrogen,insulin, thyroxine).
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4.6 Fertility, pregnancy and lactation

Use during pregnancy
Dortim shouldnot beusedduringpregnancy.

Dorzolamide
No adequateclinical datain exposedpregnanciesare available. In rabbits,dorzolamideproducedteratogeniceffectsat
maternotoxicdoses(seesection5.3).

Timolol
Well-controlled epidemiological studieswith systemic beta-blockersshowedno evidenceof teratogenic effects, but
somepharmacologicaleffectssuchasbradycardiawere observedin fetusesor neonates.If Dortim is administereduntil
delivery, theneonate shouldbecarefullymonitoredduringthefirst daysof li fe.

Use during lactation
It is not known whether dorzolamideis excreted in humanmilk. In lactating ratsreceivingdorzolamide,decreasesin
the body weight gain of offspring were observed. Timolol does appear in human milk. If treatmentwith Dortim is
required,thenlactation is not recommended.

4.7 Effects on ability to drive and use machines

No studieson the effectson the ability to drive and usemachineshave been performed.Possiblesideeffects suchas
blurredvisionmayaffectsomepatients'ability to driveand/oroperatemachinery.

4.8 Undesirable effects

In clinical studiesno adverseexperiences specific to Dortim have beenobserved; adverseexperienceshave been
limited to thosethatwerereportedpreviouslywith dorzolamide hydrochlorideand/ortimolol maleate.
Duringclinical studies,1,035patientsweretreatedwith Dortim. Approximately 2.4%of all patientsdiscontinued
therapywith Dortim becauseof localocularadversereactions,approximately 1.2%of all patientsdiscontinuedbecause
of local adversereactionssuggestiveof allergyor hypersensitivity (suchaslid inflammationandconjunctivitis).

Thefollowing adversereactionshavebeen reportedwith Dortim or oneof its componentseitherduringclinical trials or
duringpost-marketingexperience:
[VeryCommon:(≥1/10),Common:(≥1/100to <1/10),Uncommon:(≥1/1000 to <1/100),andRare:(≥1/10,000to
<1/1000)]

Nervous system disorders:
Dorzolamidehydrochlorideeyedrops, solution:
Common: headache*
Rare: dizziness*, paresthesia*
Timolol maleateeyedrops,solution:
Common: headache*
Uncommon: dizziness*, depression*
Rare: insomnia*,nightmares*,memoryloss,

paraesthesia*, increase in signsand
symptomsof myastheniagravis, decreased
libido*, cerebrovascularaccident*

Eye disorders:
Dortim:
Very Common: burning andstinging
Common: conjunctival injection,blurredvision,corneal

erosion,ocularitching,tearing
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Dorzolamidehydrochlorideeyedrops, solution:
Common: eyelid inflammation*, eyelidirritation*
Uncommon: iridocyclitis*
Rare: irritation includingredness*, pain*, eyelid

crusting*,transientmyopia(which resolved
upondiscontinuationof therapy),corneal
oedema*,ocular hypotony*, choroidal
detachment(following filtration surgery)*

Timolol maleateeyedrops,solution:
Common: signsandsymptoms of ocular irritation

includingblepharitis*, keratitis*, decreased
cornealsensitivity, anddry eyes*

Uncommon: visualdisturbancesincludingrefractivechanges
(dueto withdrawal of miotic therapyin some
cases)*

Rare: ptosis,diplopia,choroidaldetachment
(following fi ltration surgery)*

Ear and labyrinth disorders:
Timolol maleateeyedrops,solution:
Rare: tinnitus*

Cardiac and vascular disorders:
Timolol maleateeyedrops,solution:
Uncommon: bradycardia*,syncope*
Rare: hypotension*, chest pain*, palpitation*,

oedema*,arrhythmia*, congestiveheart
failure*, heartblock*, cardiacarrest*, cerebral
ischaemia,claudication,Raynaud's
phenomenon*, coldhandsandfeet*

Respiratory, thoracic, and mediastinal disorders:
Dortim:
Common: sinusitis
Rare: shortnessof breath,respiratoryfailure,

rhinitis
Dorzolamidehydrochlorideeyedrops, solution:
Rare: epistaxis*
Timolol maleateeyedrops,solution:
Uncommon: dyspnoea*
Rare: bronchospasm(predominantlyin patients

with pre-existingbronchospastic disease)*,
cough*

Gastro-intestinal disorders:
Dortim:
Very Common: tasteperversion
Dorzolamidehydrochlorideeyedrops, solution:
Common: nausea*
Rare: throatirritation, dry mouth*
Timolol maleateeyedrops,solution:
Uncommon: nausea*,dyspepsia*
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*Theseadversereactionswerealso observedwith Dortim duringpost-marketingexperience.

Laboratory findings
Dortim wasnot associatedwith clinically meaningful electrolyte disturbancesin clinical studies.

4.9 Overdose

No dataare available in humansin regardto overdoseby accidentalor deliberate ingestionof Dortim.
Therehavebeenreportsof inadvertentoverdoseswith timolol maleateophthalmicsolution resulting in systemic effects
similar to thoseseenwith systemicbeta-adrenergicblockingagentssuchasdizziness,headache,shortnessof breath,
bradycardia,bronchospasm, andcardiacarrest.Themostcommonsignsandsymptomsto beexpectedwith overdoses
of dorzolamideareelectrolyteimbalance, development of anacidotic state,andpossibly central nervoussystemeffects.
Only limi tedinformationis availablewith regard to humanoverdoseby accidentalor deliberate ingestionof
dorzolamidehydrochloride.With oral ingestion, somnolencehas beenreported.With topicalapplicationthefollowing
have beenreported:nausea,dizziness, headache,fatigue, abnormaldreams,anddysphagia.

Treatment
Treatment shouldbesymptomaticandsupportive. Serumelectrolyte levels (particularly potassium)andbloodpH
levelsshouldbemonitored.Studieshaveshownthattimolol doesnot dialysereadily.

Rare: diarrhoea, dry mouth*

Skin and subcutaneous tissue disorders:
Dortim:
Rare: contactdermatitis
Dorzolamidehydrochlorideeyedrops, solution:
Rare: rash*
Timolol maleateeyedrops,solution:
Rare: alopecia*,psoriasiform rash or exacerbation of

psoriasis*

Renal and urinary disorders:
Dortim:
Uncommon: urolithiasis

Reproductive system and breast disorders:
Timolol maleateeyedrops,solution:
Rare: Peyronie'sdisease*

General disorders and administration site disorders:
Dortim:
Rare: signsandsymptomsof systemicallergic

reactions, includingangioedema,
urticaria,pruritus,rash,anaphylaxis,
rarely bronchospasm

Dorzolamidehydrochlorideeyedrops, solution:
Common: asthenia/fatigue*
Timolol maleateophthalmic solution:
Uncommon: asthenia/fatigue*
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5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeuticgroup:
(Antiglaucomapreparationsandmiotics- Beta-BlockingAgents)
ATC code:S01ED51

Mechanism of action
Dortim is comprisedof two components: dorzolamide hydrochlorideand timolol maleate.Eachof thesetwo
components decreaseselevatedintra-ocularpressureby reducing aqueoushumor secretion,but does soby adifferent
mechanismof action.
Dorzolamidehydrochlorideis a potentinhibitor of human carbonicanhydraseII. Inhibition of carbonicanhydrasein
theciliary processesof theeyedecreasesaqueoushumor secretion,presumably by slowingtheformationof
bicarbonateionswith subsequentreduction in sodium andfluid transport.Timolol maleateis anon-selectivebeta-
adrenergicreceptor blockingagent.Theprecisemechanismof actionof timolol maleatein lowering intra-ocular
pressureis not clearly establishedat this time,althougha fluoresceinstudyand tonographystudiesindicatethatthe
predominantaction mayberelatedto reduced aqueousformation.However, in somestudiesaslight increasein outflow
facility wasalsoobserved.Thecombinedeffect of thesetwo agentsresults in additionalintra-ocularpressurereduction
comparedto eithercomponentadministeredalone.
Following topicaladministration,Dortim reduceselevatedintra-ocular pressure,whether or not associatedwith
glaucoma.Elevatedintra-ocularpressureis a majorrisk factor in thepathogenesis of optic nervedamageand
glaucomatousvisualfield loss.Dortim reducesintra-ocular pressurewithoutthecommonsideeffectsof miotics such
as night blindness, accommodativespasmandpupillaryconstriction.

Pharmacodynamic effects
Clinical effects:
Clinical studiesof up to 15monthsduration wereconductedto comparetheIOP-loweringeffect of Dortim b.i.d.
(dosedmorningandbedtime) to individually- andconcomitantly-administered0.5%timolol and2.0%dorzolamidein
patientswith glaucomaor ocularhypertensionfor whomconcomitanttherapy wasconsideredappropriate in thetrials.
This includedbothuntreatedpatientsandpatientsinadequately controlled with timolol monotherapy.Themajorityof
patientsweretreatedwith topical beta-blocker monotherapyprior to studyenrollment.In ananalysis of thecombined
studies,theIOP-loweringeffectof Dortim b.i.d. wasgreater than thatof monotherapy with either2%dorzolamidet.i.d.
or 0.5%timolol b.i.d.TheIOP-loweringeffectof Dortim b.i.d.wasequivalent to thatof concomitanttherapywith
dorzolamideb.i.d.andtimolol b.i.d.TheIOP-loweringeffectof Dortim b.i.d.wasdemonstratedwhenmeasuredat
varioustimepointsthroughoutthedayandthis effect wasmaintained duringlong-termadministration.

Paediatric use
A threemonth controlledstudy,with theprimary objective of documenting thesafetyof 2%dorzolamide
hydrochlorideophthalmic solutionin childrenundertheageof 6 yearshasbeenconducted.In this study,30patients
undersix andgreaterthanor equalto two years of agewhoseIOPwasnot adequatelycontrolledwith monotherapyby
dorzolamideor timolol receivedDortim in anopenlabelphase. Efficacyin thosepatientshasnot beenestablished. In
thissmallgroupof patients,twicedaily administration of Dortim was generally well toleratedwith 19patients
completingthetreatmentperiodand11patientsdiscontinuingfor surgery, achangein medication,or otherreasons.

5.2 Pharmacokinetic properties

Dorzolamide hydrochloride:
Unlike oral carbonicanhydrase inhibitors, topical administration of dorzolamidehydrochloride allows for the active
substanceto exertits effectsdirectly in theeye at substantially lower dosesandthereforewith lesssystemicexposure.
In clinical trials, this resulted in a reduction in IOP without the acid-basedisturbancesor alterationsin electrolytes
characteristic of oral carbonicanhydraseinhibitors.
When topically applied, dorzolamidereachesthe systemic circulation. To assessthe potential for systemiccarbonic
anhydraseinhibition following topicaladministration, active substanceandmetaboliteconcentrationsin redbloodcells
(RBCs)andplasmaandcarbonicanhydraseinhibition in RBCsweremeasured.
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Dorzolamideaccumulatesin RBCsduringchronic dosingas a result of selective bindingto CA-II while extremely low
concentrationsof freeactivesubstancein plasmaare maintained.Theparentactivesubstanceformsa singleN-desethyl
metabolite that inhibits CA-II lesspotently than the parentactivesubstance but also inhibits a lessactive isoenzyme
(CA-I). Themetabolite alsoaccumulatesin RBCswhere it bindsprimarily to CA-I. Dorzolamidebindsmoderatelyto
plasmaproteins(approximately33%).Dorzolamideis primarily excreted unchangedin theurine; themetabolite is also
excretedin urine. After dosingends,dorzolamidewashesout of RBCs non-linearly, resulting in a rapid decline of
active substanceconcentrationinitially, followedby aslowereliminationphasewith a half-life of aboutfour months.

Whendorzolamidewasgivenorally to simulatethemaximum systemic exposureafterlong-term topicalocular
administration,steadystatewasreachedwithin 13weeks.At steadystate, therewasvirtually no freeactivesubstance
or metabolite in plasma; CA inhibition in RBCswaslessthanthatanticipated to benecessaryfor apharmacological
effect on renalfunctionor respiration.Similar pharmacokinetic results wereobservedafter chronic,topical
administrationof dorzolamidehydrochloride.However,someelderlypatientswith renalimpairment(estimatedCrCl
30-60ml/min) hadhighermetaboliteconcentrationsin RBCs,butnomeaningful differencesin carbonicanhydrase
inhibition andnoclinically significantsystemic sideeffectswere directly attributableto this finding.

Timolol maleate:
In a studyof plasmaactive substanceconcentration in six subjects, the systemic exposureto timolol wasdetermined
following twice daily topical administration of timolol maleate ophthalmic solution 0.5%. The meanpeak plasma
concentration followingmorningdosingwas 0.46ng/ml andfollowing afternoondosingwas0.35ng/ml.

5.3 Preclinical safety data

Theocularandsystemicsafetyprofile of theindividualcomponentsis well established.

Dorzolamide
In rabbitsgivenmaternotoxicdosesof dorzolamideassociatedwith metabolic acidosis, malformationsof thevertebral
bodieswereobserved.

Timolol
Animal studieshavenot shownteratogenic effect.
Furthermore,noadverseoculareffects were seenin animals treated topically with dorzolamidehydrochlorideand
timolol maleate ophthalmicsolutionor with concomitantly-administered dorzolamidehydrochlorideand timolol
maleate.In vitro andin vivo studieswith eachof thecomponents did not reveal amutagenicpotential. Therefore,no
significant risk for humansafetyis expectedwith therapeutic dosesof Dortim.

6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Hydroxyethylcellulose
Mannitol
Sodiumcitrate
Sodiumhydroxide(to adjust pH)
Benzalkoniumchloride
Waterfor injections

6.2 Incompatibilities

Not applicable.

6.3 Shelf life

2 years
After first opening:28daysmaximum
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6.4 Special precautions for storage

Storebelow30°C.
Do not refrigerateor freeze.

6.5 Nature and contents of container

Dortim 20mg/ml + 5 mg/ml EyeDropsSolution is fi lled intoa5 ml fil l volumecapacitywhite LDPEbottleequipped
with awhiteLDPEdropperapplicatorandclosedwith a yellow HDPEtamper proof cap.

Packsizes:
1 x 5 ml (asingle5 ml bottle)
2 x 5 ml (two 5 ml bottles)
3 x 5 ml (three5 ml bottles)
6 x 5 ml (six 5 ml bottles)
Not all packsizesmaybemarketed.

6.6 Special precautions for disposal and other handling

No specialrequirements.

7 MARKETING AUTHORISATION HOLDER

TevaPharmaB.V.
Computerweg10
3542DR Utrecht
TheNetherlands

8 MARKETING AUTHORISATION NUMBER

PA 749/79/1

9 DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Dateof first authorisation:2ndJuly 2010

10 DATE OF REVISION OF THE TEXT
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